
NPDES PERMIT NO. NM0029629 

FACT SHEET 
 

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES 

 

APPLICANT  

 

Anthony Water & Sanitation District WWTP 

P.O. Box 1751 

Anthony, NM 88021 

 

ISSUING OFFICE 

 

U.S. Environmental Protection Agency 

Region 6 

1201 Elm Street, Suite 500 

Dallas, Texas 75270 

 

PREPARED BY 

 

Aron K. Korir 

Physical Scientist 

NPDES Permits Branch (6WD-PE) 

Water Division 

Phone: 214-665-6522 

FAX:   214-665-2191 

Email: Korir.aron@epa.gov 

 

DATE PREPARED 

 

September 13, 2021 

 

PERMIT ACTION 

 

Proposed reissuance of the current NPDES permit issued February 21, 2018, with an effective 

date of March 1, 2018, and an expiration date of February 28, 2022. 

 

RECEIVING WATER – BASIN 

 

Rio Grande – Rio Grande Basin 
 

 



PERMIT NO.  NM0029629                 FACT SHEET    Page 2 of 17 

DOCUMENT ABBREVIATIONS 

 

In the document that follows, various abbreviations are used.  They are as follows:   

 

4Q3   Lowest four-day average flow rate expected to occur once every three-years 

BAT  Best available technology economically achievable 

BCT  Best conventional pollutant control technology 

BPT  Best practicable control technology currently available 

BMP   Best management plan 

BOD  Biochemical oxygen demand (five-day unless noted otherwise) 

BPJ   Best professional judgment 

CD   Critical dilution 

CFR  Code of Federal Regulations 

cfs   Cubic feet per second 

COD  Chemical oxygen demand 

COE  United States Corp of Engineers 

CWA  Clean Water Act 

DMR  Discharge monitoring report 

ELG  Effluent limitation guidelines 

EPA  United States Environmental Protection Agency 

ESA  Endangered Species Act 

FCB  Fecal coliform bacteria 

F&WS   United States Fish and Wildlife Service 

mg/l  Milligrams per liter (one part per million) 

ug/l   Micrograms per litter (one part per billion) 

MGD  Million gallons per day 

NMAC  New Mexico Administrative Code 

NMED  New Mexico Environment Department 

NMIP  New Mexico NPDES Permit Implementation Procedures 

NMWQS New Mexico State Standards for Interstate and Intrastate Surface Waters 

NPDES  National Pollutant Discharge Elimination System 

MQL  Minimum quantification level 

O&G  Oil and grease 

POTW  Publically owned treatment works 

RP   Reasonable potential 

SIC   Standard industrial classification 

s.u.   Standard units (for parameter pH) 

SWQB  Surface Water Quality Bureau 

TDS  Total dissolved solids 

TMDL  Total maximum daily load 

TRC  Total residual chlorine 

TSS   Total suspended solids 

UAA  Use attainability analysis 

USFWS  United States Fish & Wildlife Service 

USGS  United States Geological Service 

WLA  Wasteload allocation 

WET  Whole effluent toxicity 

WQCC  New Mexico Water Quality Control Commission 

WQMP  Water Quality Management Plan 

WWTP  Wastewater treatment plant 

 

 



PERMIT NO.  NM0029629                 FACT SHEET    Page 3 of 17 

I.  CHANGES FROM THE PREVIOUS PERMIT 

 

Changes from the permit previously issued February 21, 2018, with an effective date of March 1, 

2018, and an expiration date of February 28, 2023. 

 

A. TRC limit is changed from 19μg/L to 11μg/L for chronic protection with a 100% 

effluent.  

 

B. Discharges from the facility may enter Rio Grande in the water body Segment 20.6.4.101 

with a low flow (4Q3) of 0 cfs. Previous permit identified critical low flow (4Q3) as 1.06 

cfs. 

 

C. Added monitoring requirements for Gross Alpha (pCi/L) based on RP analysis to cause 

ot contribute to violations of state WQS.  

 

D. Added influent data reporting requirements for BOD and TSS on DMRs 

 

II.  APPLICANT LOCATION and ACTIVITY 

 

As described in the application, the facility is located at 1155 N. Fourth Street in Anthony, Dona 

Ana County, New Mexico.   

 

Under the SIC Code 4952, the discharge is from a POTW with a design flow capacity of 1.3 

MGD.  The Anthony Water and Sanitation District WWTP serves a residential population of 

approximately 9,850. 

 

Flow from the City of Anthony enters the wastewater treatment plan (WWTP) from a variety of 

lift stations. An instantaneous flow measuring device is located on the influent pipe as it enters 

the facility.  The headworks consists of an in-channel cylindrical fine screen with wash 

compactor; manually cleaned bypass bar screen; and a vortex grit removal chamber with a grit 

pump to grit concentrator and classifier.  Grit and screenings are placed in a container and taken 

to a landfill for disposal as a municipal solid waste. Before exiting the headworks, a 12-inch 

Parshall flume is used to measure the screened and de-gritted sewage flow with a level 

transmitter flowmeter. 

 

Flow from the headworks is then split between two identical concentric main plant structures. 

The main plant structures each have eight basins in series. The first basin is an anaerobic selector 

to facilitate some biological phosphorus removal and serves to control filamentous bacteria. Next 

are a series of 7 basins which alternate aerobic, anoxic, aerobic, anoxic, aerobic, anoxic, then 

aerobic. Cycling between aerobic and anoxic conditions aides in nitrogen removal. Mixers in the 

anaerobic and anoxic basins keeps the solids suspended and the contents moving but provides no 

oxygenation. Air for the aeration basins is provided through in-line diffusers on the bottom of the 

aeration basins. Blowers provide the air for the aeration system. 

 

Flow from the final aeration basin enters the circular, centrally located secondary clarifier via an 

18-inch influent line. Solids are allowed to settle in this unit and returned to the anaerobic basin 



PERMIT NO.  NM0029629                 FACT SHEET    Page 4 of 17 

through a return activated sludge (RAS) line. When Mixed Liquor Suspended Solids (MLSS) 

levels get relatively high, sludge is wasted to an aerated sludge holding tank, integral to the main 

plant structure. The clarifier trough is skirted with baffles to prevent floating material from 

exiting the unit. A sweep arm scum removal system is employed to collect the foam off the 

surface and deposit it into a scum box. The scum box contents are drained into the sludge 

holding tank. Scrappers are used on the bottom of this unit to move sludge to the center of the 

clarifier. Effluent from the clarifier flows by gravity in the from the launder trough to a 16-inch 

clarifier effluent line.  

 

Flow from the two secondary clarifiers travel by gravity to the disinfection unit. Disinfection at 

this facility is accomplished through three banks of ultraviolet (UV) lamps located in the effluent 

channel. An automatic mechanical/chemical cleaning system is used to clean the quartz sleeves.  

After the disinfection unit, effluent flow measurement takes place. An in-channel 12-inch 

Parshall flume exists, but no electronic flow measurement takes place. Flow then travels by 

gravity through an in-pipe, instantaneous flow measuring device before entering the effluent 

pump station. From the effluent pump station, effluent either flows by gravity to the outfall 

(flows less than 1,000 gpm) or is pumped and leaves the WWTP and enters the Rio Grande 

through a 3-mile-long discharge pipe. 

 

Waste activated sludge (WAS) is pumped from the secondary clarifier to an aerated sludge 

holding basin integral to the main plant structure. The contents are aerated and mixed prior to 

going to the sludge feed pumps. A floating decant pump is also present in the sludge holding 

basin and pumps clear decant into the anaerobic selector. Sludge feed pumps draw out of the 

sludge holding basins then the sludge is pumped through an instantaneous flow measuring device 

where the sludge continues to the sludge dewatering screw press and into a roll off sludge 

container. When the roll off sludge container is full, sludge is transferred to a special waste 

landfill in Sunland Park for final disposal.  

 

 



PERMIT NO.  NM0029629                 FACT SHEET    Page 5 of 17 

 

The general and specific stream standards are provided in NMWQS (20.6.4 NMAC, July 24, 

2020).  The facility discharges into the Rio Grande in Waterbody Segment No. 20.6.4.101 of the 

Rio Grande Basin.  The designated uses of this receiving water are irrigation, livestock watering, 

wildlife habitat, marginal warmwater aquatic life, and primary contact.   

 

The discharge location is as follows: 

 

Outfall 001: Latitude 32° 01' 23" North, Longitude 106° 38' 54" West.  

 

III.  EFFLUENT CHARACTERISTICS 

 

A quantitative description of the discharge(s) described in the EPA Permit Application Form 2A 

received August 24,2022 are presented below in Table 1. 

 

POLLUTANT TABLE – 1 

Parameter Max. 

(mg/l unless noted) 

Avg. 

(mg/l unless noted) 

Flow, million gallons/day (MGD) 0.98 0.577 

Temperature, winter  20.6° C 18° C 

Temperature, summer 31.3.0° C 24.7° C 

pH, minimum, standard units (s.u.) 7.2 s.u. N/A 

pH, maximum, standard units (s.u.) 7.8 s.u. N/A 

Biochemical Oxygen Demand, (BOD) 23.6 3.8 

Fecal coliform (bacteria/100 ml) E. 

Coli 

142000 626 

Total Suspended Solids (TSS) 20 6.1 

Ammonia (as N) 17 7.6 

Chlorine (total residual) 

Note: Chlorine not in use as 

disinfectant  

N/A N/A 

Dissolved Oxygen 5.4 5.0 

Total Kjeldahl Nitrogen (TKN) 123 20 

Nitrate Plus Nitrite Nitrogen 0.56 0.40 

Phosphorus (Total) 3.1 N/A 

Total Dissolved Solids (TDS) 6440 1,482 

 Hardness (as CaCO3)  400  291  

Antimony, Total  ND  ND  

Arsenic, Total  0.0072  0.0028  

Beryllium, Total  ND  ND  

Cadmium, Total  ND  ND  

Chromium, Total  0.007  0.003  

Copper, Total  0.0021  0.0009  

Lead, Total  ND  ND  

Mercury, Total  ND  ND  



PERMIT NO.  NM0029629                 FACT SHEET    Page 6 of 17 

Nickel, Total  0.0021  0.0009  

Selenium, Total  ND  ND  

Silver, Total  ND  ND  

Thallium, Total  ND  ND  

Zinc, Total  0.0027  0.011  

Cyanide, Total Recoverable  ND  ND  

Cyanide, Total  ND  ND  

Phenol, Total Recoverable  ND  ND  

Acrolein  ND  ND  

Benzene  ND  ND  

Bromoform  ND  ND  

Carbon tetrachloride  ND  ND  

Chlorobenzene  ND  ND  

Chlorodibromomethane  ND  ND 

Chloroethane  ND  ND  

2-chloro-ethylvinyl ether  ND  ND 

 Aluminum, Dissolved  5.5  1.8  

Aluminum, Total Recoverable  5.7  1.9  

Antimony, Dissolved  ND  ND  

Arsenic, Dissolved  0.0072  0.0028  

Barium, Dissolved  0.15  0.079  

Beryllium, Dissolved  ND  ND  

Boron, Dissolved  0.47  0.36  

Cadmium, Dissolved  ND  ND  

Chloride  880  489 

Chromium Trivalent, Dissolved  ND  ND 

Chromium Hexavalent, Dissolved  ND  ND 

Chromium, Dissolved  ND  ND  

Cobalt, Dissolved  ND  ND  

Copper, Dissolved  0.002  0.0008  

Iron, Total  3.7  1.3 

Lead, Dissolved  ND  ND 

Manganese, Dissolved  0.19  0.08 

Mercury, Dissolved  ND  ND 

Molybdenum, Dissolved  ND  ND 

Molybdenum, Total Recoverable  0.008  0.0048 

Nickel, Dissolved  0.0021  0.0009 

Selenium, Dissolved  ND  ND 

Selenium, Total Recoverable  ND  ND 

            *N/A – not applicable 

            *ND – Non-Detect  

 

A summary of the last 36 months of available pollutant data from March 1, 2018, through 

September 13, 2022, taken from DMRs shows no exceedances of permit limits for pH, TRC, and 

BOD5. 



PERMIT NO.  NM0029629                 FACT SHEET    Page 7 of 17 

 

IV.  REGULATORY AUTHORITY/PERMIT ACTION 

 

In November 1972, Congress passed the Federal Water Pollution Control Act establishing the 

NPDES permit program to control water pollution.  These amendments established technology-

based or end-of-pipe control mechanisms and an interim goal to achieve “water quality which 

provides for the protection and propagation of fish, shellfish, and wildlife and provides for 

recreation in and on the water”; more commonly known as the “swimmable, fishable” goal.  

Further amendments in 1977 of the CWA gave the EPA the authority to implement pollution 